1390 SUPER DUKE R, orange 2024 <2024><CN><F9987X9>

MASK, FENDERS
68817

Pos Part Number Description Additional Text Quantity
1 ABG2408019000 Tail end lower part 1.00
2 A62408019010 Cable bracket tail end lower p 1.00
3 0081040121 EJOT Delta PT K40x12 3.00
4 61708019050 Cross-connector 1.00
5 0035080206S SHCS M8x20 TX45 2.00
6 60006001023 Rubber grommet, standby gas se 1.00
7 A62411054033 Electrics carrier cpl. 1.00
8 61711055100 Battery compartment preass. 1.00
9 A62411054010 Electrical carriers cover 1.00
10 A62408049000EB Rear fuel tank fairing 1.00
11 61708044000 Side Cover Set SD-R 20 1.00




12 54603048600 RANGE CHANGE METAL NUT M5 INOX 2.00
13 83008000012 special screw M6x12x3 3.00
14 0081050121 EJOT PT screw K50x12 only for US and SixDays 3.00
15 54603048100 clip nut M6 2.00
16 0025060206 HH collar screw M6x20 TX30 2.00
17 69008021160 special screw M5x12 21.00
18 90108060003 GROMMET 2.00
19 AB62407011010 Tank pad left 1.00
20 A62407011020 Tank pad right 1.00
21 0660003301000 Elastic buffer self-adhesive 6.00
23 A62408026033 Inner cover left preass. 1.00
24 A62408027033 Inner cover right preass. 1.00
25 A62411054060 Battery compartment cover 1.00
27 61707015001 dual lock 25,4mm 1.00
28 A62407075095 Edge protection 8x5.5x95 2.00
29 61708011000 Fender rear part 1.00
30 61708010000ED Fender front part 1.00
31 60012080100 SIDE REFLECTOR YELLOW "CEV" ONLY USA & AUS 2.00
32 69008021060 special screw M5x17 6.00
33 A60708015010 License plate holder support, 1.00
34 A60708015020 License plate holder support, 1.00
35 0081040121 EJOT Delta PT K40x12 7.00
36 0025060166 HH collar screw M6x16 TX30 4.00




